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1.0 ADMINISTRATIVE DATA

1.1 Certifications and Qualifications

| certify that DNB Engineering, Inc conducted the tests performed in order to obtain the
technical data presented in this application. Also, based on the results of the enclosed
data, | have concluded that the equipment tested meets or exceeds the requirements of the
Rules and Regulations governing this application.

1.2 Measurement Repeatability Information

The test data presented in this report has been acquired using the guidelines set forth in
FCC Part 2.1031 through 2.1057, Part 15. The test results presented in this document are
valid only for the equipment identified herein under the test conditions described.
Repeatability of these test results will only be achieved with identical measurement
conditions. These conditions include: The made test distance, EUT Height, Measurement
Sit Characteristics, and the same EUT System Components. The system must have the
same interconnecting Cables arranged in identical placement to that in the test setup, with
the system and/or EUT functioning in the identical mode of operation (i.e. software and
so on) as on the date of the test. Any deviation from the test conditions and the
environment on the date of the test may result in measurement repeatability difficulties.

All changes made to the EUT during the course of testing as identified in this test report
must be incorporated into the EUT or identical models to ensure compliance with the
FCC regulations.

Fhorrad Elrleey

Thomas Elders
Facility Manager
Riverside Branch
DNB Engineering, Inc.
Tel. (951) 637-2630
FAX (951) 637-2704



1.3 Equipment Calibration List

Asset # Equipment | Manufacturer | Model # Serial # Location | Cal date Interval | Due date
364 | Pre-Amp Miteq afd304008040 121391 Riv 4 Oct 12 365 4 Oct 13
AFS4-
08001800-35-
1698 | Pre-Amp Miteq LN 378064 Riv 17 Sep 12 365 | 17 Sep13
Spectrum MY451034
2264 | Analyzer Agilent E4407B 62 Riv 8 Aug 12 365 8 Aug 13
1943 | Power Meter | Boonton 4231A 91501 Riv 23 Mar 12 730 23 Mar 14
Power
1944 | Sensor Boonton 51011-EMC 32754 RIV 23 Mar 12 730 23 Mar 14
1760 | Pre-Amp Mini-Circuits ZFL-2000 8350 Riv 6 Nov 12 365 6 Nov 13
2295 | Cable Adams Russell | 1996-0072 1W5 Riv 6 Aug 12 365 6 Aug 13
1874 | Cable DNB Range 11874 Riv 6 Aug 12 365 6 Aug 13
Antenna
11 | (DRG) EMCO 3115 2281 Riv 20 Nov 12 730 20 Nov 14
Antenna
(Log
31 | Periodic) Emco 3146 1284 Riv 31 May 11 730 | 31 May 13
Antenna
1758 | (Bicon) AH Systems SAS-200/540 524 Riv 31 May 11 730 | 31 May 13




FCC 2.1033 (b) (1), IC RSS-Gen 3.1 Application for Certification

Name of Applicant:
Applicant is:

Name of Manufacturer:
Description:

Part Number:

Anticipated Production Quantity:

15.247 Frequency Bands:
15.247 Rated Power:
Type of Signal:

Test Procedure:

Teledyne RD Instruments

Manufacturer

Teledyne RD Instruments
Oceanographic Measurement Instrument
Sentinel S20, S50, S100

Multiple Units

2.412 GHz — 2.462 GHz

0143 W

Digital Modulation

Measurement of Digital Transmission

Systems Operating Under Section 15.247
(March 23, 2005)



FCC 2.1033 (b) (2), IC RSS-Gen 3.1 FCC and IC Identifiers

FCC ID: S5WV2648273001

IC ID: 10915A-V2648273001



FCC 2.1033 (b) (3), IC RSS-Gen 3.2(a) Installation and Operating Instructions

To be filed as a separate attachment



FCC 2.1033 (b) (4), IC RSS-Gen 3.2(g) Brief Description of Circuit Function

To be filed as a separate attachment.



FCC 2.1033 (b) (5), IC RSS-Gen 3.2(a) Block Diagram

To be filed as a separate attachment.



FCC 2.1033 (b) (6), IC RSS-Gen 3.2(j) Report of Measurements
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FCC 15.207 Conducted Emissions (General Provisions)

Procedure:
ANSI C63.10-2009 6.2

The EUT was connected to an Artificial Mains Network (AMN) and powered by 115Vac
60Hz. The emissions were measured from 150 kHz to 30 MHz.

Analyzer settings
RBW: 9kHz
VBW: 30kHz

Detector: Peak
Trace: Max Hold

11



5969 Robinson Ave.
N Riverside, CA 92503
(951)637-2630

Conducted Emissions

DNB Job Number: | 38044C

Date:

2-19-2013

Customer: | Teledyne RD Instruments

Model Number: | S20 \

Specification:

Description: | Oceanographic Measurement Instrument

Test Setup

FCC 15.207

Rear of EUT to be flushed

Non-conductive table

with rear of table top

= ISN L
Vi
- = 3c)
4 Bonded to horizontal 40 cm to vertical
» 7 ground plane reference plane ground plane -
______________________________________________ L™ iec 126507

AMN = Artificial mains network
AE = Associated equipment

EUT = Equipment under test

ISN = Impedance stabilization network

80 cm to
ground
plane

Bonded to horizontal

-
~

|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
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|

rd
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5969 Robinson Ave.
Riverside, CA 92503
(951)637-2630

Conducted Emissions

DNB Job Number:

30044C

Date:

2-19-2013

Customer:

Teledyne RD Instruments

Model Number:

S20

| Specification:

Description:

Oceanographic Measurement Instrument

Conducted Emissions 150kHz-

30MHz

Mode: 802.11 b

FCC 15.207

Description - Oceanogr aphic Measur em ent System
Com pany - Teledyne
Model Num ber -
DNB job # - 38044 Line Peak Graph
Input - 116VAC 60H
100.0
90.0
80.0
70.0
A
o 60.0
3 ]
= 500
< 400
30 o-q‘ A
200 s LA oAk VMUt W "
- Wt had vy Ll -
10.0
150.0K 1.0M 10.0M 30.0M
Operator : Frequency
38044B.TIL
01:34:37 PM, Tuesday, February 05, 2013
Descr iption - Oceanogr aphic Measur em ent System
Com pany - Teledyne
Model Num ber -
DNB job # - 38044 Neutral P eak Graph
Input - 115V AC 60H
100.0
90.0
80.0
70.0
—
o 60.0
E —
< s0.0
‘( 40.0
"= AA M
200 WA f\_m A U_UHJ A o N dsonbbing
10.0
1500k 1.0M 10.0m 30.0M
Oper ator : Frequency
380448 .TIL

01:29:37 P M, Tuesday, February 05, 2013
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FCC 15.209, IC RSS-210 2.6 Radiated Emissions (General Provisions)

Test Procedure:
ANSI C63.10 6.3
ANSI C63.10 6.6

The EUT was measured on an open area test site (OATYS).

A measuring distance of 3m was used for measurements. The frequency range 30MHz to
25GHz was scanned for spurious emissions. The resolution bandwidth was 1MHz and the
video bandwidth was 1MHz for peak measurements. The resolution bandwidth was
1MHz and the video bandwidth was 10Hz for average measurements.

Sufficient precautions shall be taken to ensure that reflections form extraneous objects
adjacent to the site do not degrade the measurement results, in particular:

- no extraneous conduction objects having any dimension in excess of a quarter
wavelength of the highest frequency tested shall be in the immediate vicinity of the site;

- all cables shall be as short as possible; as much of the cables as possible shall be on the
ground plane or preferably below; and the low impedance cables shall be screened.

The EUT shall be placed upon a non-conductive table .8 meters above the ground plane
and shall be placed in the “worst case” transmitting mode. The EUT shall be rotated 360
degrees to find the azimuth maxima. The receive antenna shall then be raised and
lowered between 1 to 4 meters to find the maximum signal emanating from the EUT.
This signal strength is then recorded on the data sheets.

Frequency Field Strength Field Strength Measurement
(MHz) (uVv/m) (dBuVv/m) Distance
(meters)
.009 — 0.490 2400/F(kHz) 20*(Log10(2400/F(kHz) 300
0.490 — 1.705 24000/F(kHz) 20*(Log10(24000/F(kHz) 30
1.705 - 30.0 30 29.5 30
30 - 88 100 40 3
88 — 216 150 43.5 3
216 — 960 200 46.0 3
Above 960 500 54.0 3

Sample Calculation:

Corrected = Meter Reading + Cablel Loss + Cable2 Loss + Antenna Factor — Amp Gain
Margin = Corrected — Limit

14




5969 Robinson Ave.
Riverside, CA 92503
(951)637-2630

@\

Radiated Emissions

DNB Job Number: | 38044C Date: | 2-19-2013
Customer: | Teledyne RD Instruments
Model Nu_mperi S20 _ | Specification: RSS-210 2.6
Description: | Oceanographic Measurement Instrument
15.209
Peak Measurements 30MHz — Mode: 802.11b
1000MHz ' '
Ant. Tow Tl
Variable
EUT& [ 3m -l /
S Uni
upport Units _¢ O
&I Turn Table
— /
0.8m1 H
Ground Plane
Test Rnca’ve{
\\\ [ l
N Wiloooo
0 0O 0@
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5969 Robinson Ave.
Riverside, CA 92503 i . )

N (951)637-2630 Radiated Emissions (spurious)
DNB Job Number: | 38044C Date: | 2-19-2013

Customer: | Teledyne RD Instruments

Model quperi S20 _ | Specification: RSS-210 2.6
Description: | Oceanographic Measurement Instrument
15.209
Peak Measurements 30MHz — Mode: 802.11b

1000MHz
Freq Meter Ant |Cable] Amp Corr Limit Delta
(MHz) (dBuv) (dB) | (dB) (dB) (dBuvV) | (dBuv) (dB) Type | Pol
31.05 30.4 13.1 | 1.0 | -21.9 22.6 | 40.0 -17.4 PK %
31.39 27.2 13.0 | 1.1 -21.9 19.4 40.0 -20.6 PK H
36.35 36.8 126 | 1.1 -21.9 28.6 40.0 -11.4 PK H
41.60 38.0 11.5 | 1.2 -21.9 28.8 | 40.0 -11.2 PK %
46.85 19.5 10.7 | 1.3 -21.8 9.7 40.0 -30.3 PK H
51.96 44.0 10.1 13 -21.8 33.6 40.0 -6.4 PK Vv
53.94 39.2 9.9 13 -21.8 28.6 40.0 -11.4 PK H
61.97 38.6 9.5 | 1.4 | -21.8 27.7 | 40.0 -12.3 PK %
66.44 27.5 94 | 1.4 | -21.8 16.5 | 40.0 -23.5 PK H
72.47 349 9.4 1.5 -21.8 24.0 40.0 -16.0 PK Vv
80.02 36.5 9.1 1.5 -21.9 25.2 40.0 -14.8 PK Vv
81.01 28.9 9.1 | 15 -21.9 17.6 | 40.0 -22.4 PK H
109.52 22.7 10.2 | 1.8 -21.9 12.8 | 43.5 -30.7 PK Y
110.89 34.7 10.3 1.8 -21.9 24.9 43.5 -18.6 PK H
115.41 31.4 10.6 | 1.8 -21.9 21.9 43.5 -21.6 PK Vv
119.99 29.6 10.9 1.9 -21.9 20.5 43.5 -23.0 PK \Y,
148.43 23.0 123 | 21 -21.9 15.5 43.5 -28.0 PK H
151.96 31.1 125 | 2.2 -21.8 24.0 43.5 -19.5 PK H
157.30 36.2 12.7 | 2.2 -21.8 29.3 43.5 -14.2 PK Vv
159.75 32.7 12.8 | 2.2 -21.8 259 | 435 -17.6 PK %
160.14 33.2 12.8 | 2.2 -21.8 26.4 | 435 -17.1 PK H
161.69 35.0 129 | 2.3 -21.8 28.4 43.5 -15.1 PK Vv
161.69 32.0 129 | 2.3 -21.8 25.4 43.5 -18.1 PK H
162.83 314 129 | 2.3 -21.8 24.8 43.5 -18.7 PK H
166.25 30.6 13.1 | 2.3 -21.8 24.2 43.5 -19.3 PK H
166.26 34.8 13.1 | 2.3 -21.8 28.4 43.5 -15.1 PK Vv
171.39 35.6 133 | 2.3 -21.8 29.4 | 435 -14.1 PK %
197.75 19.3 144 | 2.6 -21.8 14.5 43.5 -29.0 PK H

[EEN
(o]




Freq Meter Ant |Cable] Amp Corr Limit Delta
(MHz) (dBuv) (dB) | (dB) (dB) (dBuvV) | (dBuv) (dB) Type | Pol
204.75 19.9 109 | 2.6 -21.8 11.6 43.5 -31.9 PK H
218.26 30.2 106 | 2.7 -21.8 21.7 46.0 -24.3 PK H
229.45 19.6 10.6 | 2.8 -21.7 11.3 46.0 -34.7 PK H
242.45 24.0 11.2 | 2.9 -21.7 16.4 46.0 -29.6 PK H
253.12 20.0 11.8 | 3.0 -21.7 13.1 46.0 -32.9 PK H
274.12 20.5 12.7 | 3.1 -21.7 14.6 46.0 -31.4 PK H
292.51 23.0 13.4 | 3.2 -21.6 18.0 46.0 -28.0 PK H
301.55 31.0 139 | 3.3 -21.6 26.6 46.0 -19.4 PK H
314.58 26.0 146 | 3.4 -21.6 22.4 46.0 -23.6 PK H
337.48 24.7 139 | 35 -21.5 20.6 46.0 -25.4 PK H
353.91 24.3 14.7 | 3.6 -21.5 21.1 46.0 -24.9 PK H
386.06 27.6 145 | 3.8 -21.4 24.5 46.0 -21.5 PK H
393.22 26.8 147 | 3.9 -21.4 24.0 46.0 -22.0 PK H
403.22 214 15.1 | 4.0 -21.4 19.1 46.0 -26.9 PK H
403.86 31.7 15.1 | 4.0 -21.4 29.4 46.0 -16.6 PK H
405.89 25.7 15.2 | 4.0 -21.4 23.5 46.0 -22.5 PK H
499.68 42.5 174 | 4.6 -21.2 43.3 46.0 -2.7 PK H
502.71 31.6 175 | 4.6 -21.2 325 46.0 -13.5 PK \Y
511.16 26.0 17.7 | 4.6 -21.2 27.1 46.0 -18.9 PK H
513.25 27.1 17.8 | 4.6 -21.2 28.3 46.0 -17.7 PK H
517.49 29.1 17.8 | 4.7 -21.2 30.4 46.0 -15.6 PK H
609.39 33.2 18.8 | 4.9 -21.2 35.7 46.0 -10.3 PK H
610.95 31.7 18.8 | 4.9 -21.2 34.2 46.0 -11.8 PK \Y
702.39 30.2 209 | 5.2 -21.2 35.1 46.0 -10.9 PK H
704.66 31.2 20.7 | 5.2 -21.2 35.9 46.0 -10.1 PK \
804.75 314 203 | 5.5 -21.3 35.9 46.0 -10.1 PK \Y
806.09 31.6 204 | 5.5 -21.3 36.2 46.0 -9.8 PK H
901.24 32.0 215 | 5.8 -21.3 38.0 46.0 -8.0 PK H
905.05 33.8 21.7 | 5.8 -21.3 40.0 46.0 -6.0 PK \

17




5969 Robinson Ave.
Riverside, CA 92503 . . _
(951)637-2630 Radiated Emissions (spurious)
DNB Job Number: | 18093D Date: | 2-20-2013
Customer: | Teledyne
Model Number: | S20 | Specification:
Description: | Transmitter RSfézzlé)gZ.G

Channel 1 measurements 1GHz Mode: 802.11b

— 25GHz
Frequency | Meter | Cable | Antenna | Amp | Corrected | Limit | Margin | Polarity | Detector
(MHz) (dBuv) | (dB) (dB) (dB) (dBuv) | (dBuV) | (dB)
4824 31.5 0.1 33.2 28 36.8 74 -37.2 H Peak
4824 18.7 0.1 33.2 28 24 54 -30 H Average
7236 36.7 4.9 36.5 29.2 48.9 74 -25.1 H Peak
7236 24.2 4.9 36.5 29.2 36.4 54 -17.6 H Average
9648 37.1 7.6 37.7 28.4 54 74 -20 H Peak
9648 25.2 7.6 37.7 28.4 42.1 54 -11.9 H Average
12060 36.5 7.9 39.3 28.5 55.2 74 -18.8 H Peak
12060 26.2 7.9 39.3 28.6 44.8 54 -9.2 H Average
14472 42.5 8 42.2 28.7 64 74 -10 H Peak
14472 26.1 8 42.2 28.7 47.6 54 -6.4 H Average
4824 31.5 0.1 33.2 28 36.8 74 -37.2 V Peak
4824 18.7 0.1 33.2 28 24 54 -30 \% Average
7236 35.7 4.9 36.5 29.2 47.9 74 -26.1 \Y Peak
7236 23.2 4.9 36.5 29.2 354 54 -18.6 V Average
9648 35.7 7.6 37.7 28.4 52.6 74 -21.4 \Y Peak
9648 26.4 7.6 37.7 28.4 43.3 54 -10.7 V Average
12060 35.2 7.9 39.3 28.5 53.9 74 -20.1 \Y Peak
12060 27.3 7.9 39.3 28.6 45.9 54 -8.1 \% Average
14472 42.8 8 42.2 28.7 64.3 74 -9.7 V Peak
14472 23.1 8 42.2 28.7 44.6 54 -9.4 \% Average
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(951)637-2630

5969 Robinson Ave.
Riverside, CA 92503

Radiated Emissions (spurious)

DNB Job Number: | 18093D Date: | 2-20-2013
Customer: | Teledyne Teledyne
Model Number: | S20 \ Specifiction:
Description: | Transmitter

Channel 6 1GHz — 25GHz | Mode: 802.11 b

Frequency | Meter | Cable | Antenna | Amp | Corrected | Limit | Margin | Polarity | Detector
(MHz) (dBuv) | (dB) (dB) (dB) | (dBuVv) | (dBuV) | (dB)
4874 34.9 0.1 33.2 28 40.2 74 -33.8 H Peak
4874 25.8 0.1 33.2 28 31.1 54 -22.9 H Average
7311 36.1 4.9 36.5 29.2 48.3 74 -25.7 H Peak
7311 24.8 4.9 36.5 29.2 37 54 -17 H Average
9748 38 7.6 37.7 28.4 54.9 74 -19.1 H Peak
9748 23.1 7.6 37.7 28.4 40 54 -14 H Average
12185 34.3 7.9 39.3 28.5 53 74 -21 H Peak
12185 27.6 7.9 39.3 28.6 46.2 54 -7.8 H Average
14622 41.8 8 42.2 28.7 63.3 74 -10.7 H Peak
14622 25.2 8 42.2 28.7 46.7 54 -7.3 H Average
4874 339 0.1 33.2 28 39.2 74 -34.8 \Y Peak
4874 19.4 0.1 33.2 28 24.7 54 -29.3 \% Average
7311 37.3 4.9 36.5 29.2 49,5 74 -24.5 Vv Peak
7311 27.2 4.9 36.5 29.2 39.4 54 -14.6 \% Average
9748 36 7.6 37.7 28.4 52.9 74 -21.1 Vv Peak
9748 27.6 7.6 37.7 28.4 44.5 54 -9.5 \% Average
12185 34.9 7.9 39.3 28.5 53.6 74 -20.4 Vv Peak
12185 28.7 7.9 39.3 28.6 47.3 54 -6.7 V Average
14622 43.8 8 42.2 28.7 65.3 74 -8.7 Vv Peak
14622 24.5 8 42.2 28.7 46 54 -8 v Average
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5969 Robinson Ave.
Riverside, CA 92503
(951)637-2630

Radiated Emissions (spurious)

DNB Job Number: | 18093D Date: | 2-20-2013
Customer: | Teledyne
Model Number: | S20 | Specification: RSS-210 2.6
Description: | Transmitter 15.209

Channel 11 1GHz — 25GHz | Mode 802.11 b

Frequency | Meter | Cable | Antenna | Amp | Corrected | Limit | Margin | Polarity | Detector
(MHz) (dBuv) | (dB) (dB) (dB) | (dBuVv) | (dBupVv) | (dB)
4924 32.3 0.1 33.2 28 37.6 74 -36.4 H Peak
4924 194 0.1 33.2 28 24.7 54 -29.3 H Average
7386 37.6 4.9 36.5 29.2 49.8 74 -24.2 H Peak
7386 25.7 4.9 36.5 29.2 37.9 54 -16.1 H Average
9848 354 7.6 37.7 28.4 52.3 74 -21.7 H Peak
9848 23.2 7.6 37.7 28.4 40.1 54 -13.9 H Average
12310 35.9 7.9 39.3 28.5 54.6 74 -19.4 H Peak
12310 27.5 7.9 39.3 28.6 46.1 54 -7.9 H Average
14772 395 8 42.2 28.7 61 74 -13 H Peak
14772 27.4 8 42.2 28.7 48.9 54 -5.1 H Average
4924 32.2 0.1 33.2 28 37.5 74 -36.5 \Y Peak
4924 19.6 0.1 33.2 28 24.9 54 -29.1 \% Average
7386 35.7 4.9 36.5 29.2 47.9 74 -26.1 Vv Peak
7386 24.9 4.9 36.5 29.2 37.1 54 -16.9 \% Average
9848 36 7.6 37.7 28.4 52.9 74 -21.1 Vv Peak
9848 25.3 7.6 37.7 28.4 42.2 54 -11.8 \% Average
12310 341 7.9 39.3 28.5 52.8 74 -21.2 Vv Peak
12310 28.3 7.9 39.3 28.6 46.9 54 7.1 V Average
14772 433 8 42.2 28.7 64.8 74 -9.2 Vv Peak
14772 24.9 8 42.2 28.7 46.4 54 -7.6 \% Average
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15.247(a) ( 2), RSS-210 A8.2(a) 6dB and 99% Emission Bandwidth
ANSI C63.10 6.9

Test Procedure:

Use the following spectrum analyzer settings:

RBW = 100kHz
VBW = 300kHz
Span = 2 x OBW
Sweep = auto
Detector = peak
Trace = max hold

The EUT should be transmitting at its maximum data rate. Allow the trace to stabilize.
Use the marker-to-peak function to set the marker to the peak of the emission. Use the
marker-delta function to measure 6dB down one side of the emission. Reset the marker-
delta functions, and more the marker to the other side of the emission, until it is even with
the reference marker level. The marker-delta reading at this point is the 6dB bandwidth of
the emission. If this value varies with different modes of operation (e.g., data rate,
modulation format, etc.), repeat this test for each variation.

Requirement: The minimum 6dB bandwidth shall be at least 500kHz.
EUT Operating Conditions:

The test fixture provided by the client allowed the EUT to transmit continuously at the
low, mid, and upper channels respectively.

Test Setup:

SPECTRUM
EUT ANALYZER

21
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5969 Robinson Ave.
Riverside, CA 92503
(951)637-2630

6 dB Emission Bandwidth

DNB Job Number: | 38044C Date: | 5-21-2013
Customer: | Teledyne
Model Number: | S20 | Specification: RSfé221 27'(0;85(&)
Description: | Oceanographic Measurement Instrument ' ’
Environmental conditions
Ambient Temperature Relative Humidity Barometric Pressure
25°C 40% 99.2kpa
Channel Mode Frequency 6dB BW Minimum Result
(MHz) (MH2) (kHz)
1 802.11 b 2412 10.080 500 Pass
=% Agilent  14:55:18 May 21, 2613
Mkrl & 10.838 MHz
Ret =3 dBm Atten 18 dB -1.368 dB
Peak sl 1
Ha
Log iR *
1@
dB/
ol ’
-9.8
dBm — — _— —_—— e s ——— S—
W1 52
53 FC
AA
Center 2.412 GHz Span 32 MHz

#fles BW 100 kHz

#\BH 306 kHz

Sweep 10 ms (1861 prs)
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5969 Robinson Ave.
Riverside, CA 92503
(951)637-2630

99% Emission Bandwidth

DNB Job Number: | 38044C Date: | 5-21-2013
Customer: | Teledyne
Model Number: | S20 | Specification: Rsfézzl 27'(&;85(61)
Description: | Oceanographic Measurement Instrument ' ’

Environmental conditions

Ambient Temperature

Relative Humidity

Barometric Pressure

25°C 40% 99.2kpa
Channel Mode Frequency 99% BW Minimum Result
(MH2) (MHz) (kHz)
1 802.11 b 2412 15.584 500 Pass
% Agilent  14:56:16 May 21, 2613
Mkrl & 15.584 MHz
Ref -3 dBm Atten 10 dB -0.485 dB
Peak l
Log
16
dB/ 1R 1
T L
Ol '
-23.8
dBm — U - — . Sl ] W OIEETT | . — —
V1 52
53 FC
AA
Center 2,412 GHz Span 32 MHz

#Res BH 100 kHz

#WEH 288 kHz

Sweep 10 ms (1861 pts)
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5969 Robinson Ave.
Riverside, CA 92503
(951)637-2630

6 dB Emission Bandwidth

DNB Job Number: | 38044C Date: | 5-21-2013
Customer: | Teledyne
Model Number: | S20 | Specification: Rsfé22127g8é§(a)
Description: | Oceanographic Measurement Instrument ' ’

Environmental conditions

Ambient Temperature Relative Humidity Barometric Pressure
25°C 40% 99.2kpa
Channel Mode Frequency 6dB BW Minimum Result
(MHz) (MH2) (kHz)
6 802.11 b 2437 10.144 500 Pass
% Agilent  14:49:04 May 21, 2613
Mkrl & 18.144 MHz
Ref -3 dBm Atten 18 dB -0.439 dB
Peak 1R [ | 1
Log - &
1@
dB/
ol L
-9.8
dBm Y T e ——
W1 52
53 FC
AA
Center 2.437 GHz Span 32 MHz

#Res BH 100 kHz

#WEH 288 kHz

Sweep 10 ms (1861 pts)
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5969 Robinson Ave.
Riverside, CA 92503 .. ]
N (951)637-2630 99% Emission Bandwidth

DNB Job Number: | 38044C Date: | 5-21-2013
Customer: | Teledyne
Model Number: | S20 | Specification: Rsfé22127g8é§(a)
Description: | Oceanographic Measurement Instrument ' ’
Environmental conditions
Ambient Temperature Relative Humidity Barometric Pressure
25°C 40% 99.2kpa
Channel Mode Frequency 99% BW Minimum Result
(MH2) (MHz) (kHz)
6 802.11 b 2437 15.552 500 Pass

% Agilent  14:46:47 May 21, 2613

Mkrl & 15.552 MHz
Ref =3 dBm Atten 18 dBE M.993 dB
Peak |

Log

1@
dB/

[
<>I|
S

ol

-23.8
dBm

V1 52

53 FC
AA

Center 2.437 GHz Span 32 MHz
#Res BHW 1068 kHz #/BH 308 kHz Sweep 10 ms (1081 pts)
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5969 Robinson Ave.
Riverside, CA 92503
(951)637-2630

6 dB Emission Bandwidth

DNB Job Number: | 38044C Date: | 5-21-2013
Customer: | Teledyne
Model Number: | S20 | Specification: Rsfé22127g8é§(a)
Description: | Oceanographic Measurement Instrument ' ’

Environmental conditions

Ambient Temperature

Relative Humidity

Barometric Pressure

25°C 40% 99.2kpa
Channel Mode Frequency 6dB BW Minimum Result
(MH2) (MHz) (kHz)
11 802.11 b 2462 10.080 500 Pass
% Agilent  14:52:24 May 21, 2613
Mkrl & 10.880 MHz
Ref -3 dBm Atten 10 dB A.e57 dB
Peak 1R o] ] 1
Log P R
16
dB/
Ol
-9.6
dBm | | | I R A AR MR | LLL T . )
V1 52
53 FC
AA
Center 2,462 GHz Span 32 MHz

#Res BH 100 kHz

#WEH 288 kHz

Sweep 10 ms (1861 pts)
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5969 Robinson Ave.
Riverside, CA 92503
(951)637-2630

99% Emission Bandwidth

DNB Job Number: | 38044C Date: | 5-21-2013
Customer: | Teledyne
Model Number: | S20 | Specification: Rsfé22127g8é§(a)
Description: | Oceanographic Measurement Instrument ' ’

Environmental

conditions

Ambient Temperature

Relative Humidity

Barometric Pressure

25°C 40% 99.2kpa
Channel Mode Frequency 99% BW Minimum Result
(MH2) (MHz) (kHz)
11 802.11b 2432 15.552 500 Pass
=% Agilent  14:48:41 May 21, 2613
Mkrl & 15.552 MHz
Ref -3 dBm Atten 18 dB A.293 dB
Peak I
Log
16
dB/ iR 1
0l |
-73.8
dBm | ¥ L
W1 52
53 FC
AA
Center 2462 GHz Span 32 MHz

#fles BW 100 kHz

#\BH 306 kHz

Sweep 10 ms (1861 prs)
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5969 Robinson Ave.
Riverside, CA 92503
(951)637-2630

6 dB Emission Bandwidth

DNB Job Number: | 38044C Date: | 5-22-2013
Customer: | Teledyne
Model Number: | S20 | Specification: RSfé221 27'(0;85(&)
Description: | Oceanographic Measurement Instrument ' ’
Environmental conditions
Ambient Temperature Relative Humidity Barometric Pressure
25°C 40% 99.2kpa
Channel Mode Frequency 6dB BW Minimum Result
(MHz) (MH2) (kHz)
1 802.11¢g 2412 16.384 500 Pass
2% Agilent  14:44:05 May 22, 2613
Mkrl & 16.384 MHz
Ref -2 dBm Atten 18 dB -2.091 dB
Peak 1R "
Log Nl o
1@
dB/
Offst
-0.6
dB
ol 4y |
-3.0
dBm | "
W1 52
53 FC
AA
Center 2,412 GHz Span 32 MHz

#Res BH 100 kHz

#WEH 288 kHz

#Sweep 10 ms (1601 pts)
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5969 Robinson Ave.
Riverside, CA 92503
(951)637-2630

99% Emission Bandwidth

DNB Job Number: | 38044C Date: | 5-22-2013
Customer: | Teledyne
Model Number: | S20 | Specification: Rsfézzl 27'(&;85(61)
Description: | Oceanographic Measurement Instrument ' ’

Environmental conditions

Ambient Temperature

Relative Humidity

Barometric Pressure

25°C

40%

99.2kpa

Channel

Mode

Frequency

99% BW

Minimum

Result

(MH2)

(MHz)

(kHz)

1

802.11¢g

2412

17.088

500

Pass

% Agilent

14:45:13 May 22, 2813

Fef —2 dBEm

Atten 160 dB

Mkrl & 17.888 MHz
-0.224 dB

Peak
Log

1@
dB/
Offst
-0.6

1k
F

dB
ol

-22.1
dBm

V1 52

53 FC
AA

Center 2.412 GHz
#Res BH 108 kHz

#WEH 288 kHz

Span 32 MHz
#Sweep 10 ms (1601 pts)
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5969 Robinson Ave.
Riverside, CA 92503
(951)637-2630

6 dB Emission Bandwidth

DNB Job Number: | 38044C Date: | 5-22-2013
Customer: | Teledyne
Model Number: | S20 | Specification: Rsfé22127g8é§(a)
Description: | Oceanographic Measurement Instrument ' ’

Environmental conditions

Ambient Temperature

Relative Humidity

Barometric Pressure

25°C

40%

99.2kpa

Channel Mode

6dB BW

Minimum Result

Frequency
(MHz)

(MHz) (kHz)

6 802.11 g

2437

16.384 500

Pass

% Agilent

Fef —2 dBEm

14:38:13 May 22, 2013

Atten 160 dB

Mkrl & 16.384 MHz
-1.803 dB

Peak
Log

1R |
L4

L

1@
dB/

V1 52

53 FC
AA

Center 2.437 GHz
#Res BH 108 kHz

#WEH 288 kHz

Span 32 MHz
#Sweep 10 ms (1601 pts)
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5969 Robinson Ave.
Riverside, CA 92503
(951)637-2630

99% Emission Bandwidth

DNB Job Number: | 38044C Date: | 5-22-2013
Customer: | Teledyne
Model Number: | S20 | Specification: Rsfé22127g8é§(a)
Description: | Oceanographic Measurement Instrument ' ’

Environmental conditions

Ambient Temperature

Relative Humidity

Barometric Pressure

25°C

40%

99.2kpa

Channel

Mode

Frequency
(MHz)

99% BW
(MHz)

Minimum
(kHz)

Result

6

802.11¢g

2437

17.28

500

Pass

% Agilent

Fef —2 dBEm

14:37:14 May 22, 2813

Atten 160 dB

Mkrl & 17.280 MHz
1.441 dB

Peak
Log

1@
dB/
Offst
-0.6

1k

dB

Ol
-22.1
dBm

V1 52

53 FC
AA

Center 2.437 GHz
#Res BH 108 kHz

#WEH 288 kHz

Span 32 MHz

#Sweep 10 ms (1601 pts)
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5969 Robinson Ave.
Riverside, CA 92503
(951)637-2630

6 dB Emission Bandwidth

DNB Job Number: | 38044C Date: | 5-22-2013
Customer: | Teledyne
Model Number: | S20 | Specification: Rsfé22127g8é§(a)
Description: | Oceanographic Measurement Instrument ' ’

Environmental conditions

Ambient Temperature

Relative Humidity

Barometric Pressure

25°C

40%

99.2kpa

Channel Mode

6dB BW
(MHz)

Frequency
(MHz)

Minimum

(kHz)

Result

11 802.11 g

2462 16.256

500

Pass

% Agilent

Fef —2 dBEm

14:26:22 May 22, 2813

Atten 160 dB

Mkrl & 16.256 MHz
-0.555 dB

Peak
Log

1R
L4

s

1@
dB/

V1 52

53 FC
AA

Center 2.462 GHz
#Res BH 108 kHz

#WEH 288 kHz

Span 32 MHz
#Sweep 10 ms (1601 pts)
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5969 Robinson Ave.
Riverside, CA 92503
(951)637-2630

99% Emission Bandwidth

DNB Job Number: | 38044C Date: | 5-22-2013
Customer: | Teledyne
Model Number: | S20 | Specification: Rsfé22127g8é§(a)
Description: | Oceanographic Measurement Instrument ' ’

Environmental conditions

Ambient Temperature

Relative Humidity

Barometric Pressure

25°C

40%

99.2kpa

Channel

Mode

Frequency
(MHz)

99% BW
(MHz)

Minimum
(kHz)

Result

11

802.11¢g

2432

17.28

500

Pass

=% Agilent

14:28:58 May 22, 2013

Ref -2 dBm

Atten 18 dB

Mkrl & 1/7.280 MHz
-1.664 dB

Peak
Log

1@
dB/

Offst
-0.6

1H
i

dB

]
-22.8
dBm

W1l 52
53 FC

AA

Center 2462 GHz
#fes BW 1008 kHz

#\BH 306 kHz

Span 32 MHz
#Syeen 10 ms (1801 pts)
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5969 Robinson Ave.
Riverside, CA 92503
(951)637-2630

6 dB Emission Bandwidth

DNB Job Number: | 38044C Date: | 5-20-2013
Customer: | Teledyne
Model Number: | S20 | Specification: RSfé221 27'(0;85(&)
Description: | Oceanographic Measurement Instrument ' ’
Environmental conditions
Ambient Temperature Relative Humidity Barometric Pressure
25°C 40% 99.2kpa
Channel Mode Frequency 6dB BW Minimum Result
(MHz) (MH2) (kHz)
1 802.11 n 2412 17.476 500 Pass
=% Agilent  12:24:17 May 26, 2613
Mkrl & 17.476 MHz
Ref -2 dBm Atten 18 dB -0.652 dB
Feak iR | I 1
L4 a
Log ]l T
1@
dB/
ol | |
-3.0
dBm
W1 52
53 FC
AA
Center 2,412 GHz Span 34 MHz

#Res BH 100 kHz

#WEH 288 kHz

Sweep 10 ms (1861 pts)
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5969 Robinson Ave.
Riverside, CA 92503
(951)637-2630

99% Emission Bandwidth

DNB Job Number: | 38044C Date: | 5-20-2013
Customer: | Teledyne
Model Number: | S20 | Specification: Rsfézzl 27'(&;85(61)
Description: | Oceanographic Measurement Instrument ' ’

Environmental conditions

Barometric Pressure

Ambient Temperature

Relative Humidity

25°C 40% 99.2kpa
Channel Mode Frequency 99% BW Minimum Result
(MH2) (MHz) (kHz)
1 802.11 n 2412 18.428 500 Pass
=% Agilent  12:22:07 May 20, 2613
Mkrl & 18.428 MHz
Ref -2 dBm Atten 10 dB -0.722 dB
Peak I
Log Lk
16
4B/ of .
o L3
Ol i |
-22.8
dBEm
V1 52
53 FC
AA
Center 2,412 GHz Span 34 MHz

#Res BH 100 kHz

#WEH 288 kHz

Sweep 10 ms (1861 pts)
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5969 Robinson Ave.
Riverside, CA 92503
(951)637-2630

6 dB Emission Bandwidth

DNB Job Number: | 38044C Date: | 5-20-2013
Customer: | Teledyne
Model Number: | S20 | Specification: Rsfé22127g8é§(a)
Description: | Oceanographic Measurement Instrument ' ’

Environmental conditions

Ambient Temperature

Relative Humidity

Barometric Pressure

25°C 40% 99.2kpa
Channel Mode Frequency 6dB BW Minimum Result
(MH2) (MHz) (kHz)
6 802.11 n 2437 17.408 500 Pass
% Agilent  12:46:44 May 20, 2613
Mkrl & 17.4858 MHz
Ref -2 dBm Atten 18 dBE -A.456 dB
Peak LR | 1
Log e N
16
dB/
Ol |
-4.a
dBm
Ml 52
53 FC
AA

Center 2.437 GHz

#Res BH 100 kHz

#WEH 288 kHz

Span 34 MHz

Sweep 10 ms (1861 pts)
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5969 Robinson Ave.
Riverside, CA 92503
(951)637-2630

99% Emission Bandwidth

DNB Job Number: | 38044C Date: | 5-2-2013
Customer: | Teledyne
Model Number: | S20 | Specification: Rsfé22127g8é§(a)
Description: | Oceanographic Measurement Instrument ' ’

Environmental conditions

Ambient Temperature

Relative Humidity

Barometric Pressure

25°C 40% 99.2kpa
Channel Mode Frequency 99% BW Minimum Result
(MH2) (MHz) (kHz)
6 802.11n 2437 18.292 500 Pass
=% Agilent  12:48:45 May 20, 2613
Mkrl & 18.292 MHz
Ref -2 dBm Atten 18 dB B.2083 dB
Feak |
Log
1@
dB/ 1k 1
LA Lok
ol |
-22.8
dBm
W1 52
53 FC
AA

Center 2.437 GHz
#Res BH 108 kHz

#WEH 288 kHz

Span 34 MHz
Sweep 10 ms (1861 pts)
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5969 Robinson Ave.
Riverside, CA 92503
(951)637-2630

6 dB Emission Bandwidth

DNB Job Number: | 38044C Date: | 5-20-2013
Customer: | Teledyne
Model Number: | S20 | Specification: Rsfé22127g8é§(a)
Description: | Oceanographic Measurement Instrument ' ’

Environmental conditions

Ambient Temperature

Barometric Pressure

Relative Humidity

25°C 40% 99.2kpa
Channel Mode Frequency 6dB BW Minimum Result
(MH2) (MHz) (kHz)
11 802.11n 2462 17.476 500 Pass
% Agilent  13:11:38 May 26, 2613
Mirl & 17.476 MHz
Fef -2 dBm Atten 10 dB -B.876 dB
Peak iR | |
|_|:|g 4] 42
1@ o
dB/
Dl 0[P 1] A A N AN A N W 77 _
-5.0
dBm
M1 52
53 FC
AA
Center 2.462 GHz Span 34 MHz

#Res BH 100 kHz

#WEH 288 kHz

Sweep 10 ms (1861 pts)
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5969 Robinson Ave.
Riverside, CA 92503
(951)637-2630

99% Emission Bandwidth

DNB Job Number: | 38044C Date: | 5-20-2013
Customer: | Teledyne
Model Number: | S20 | Specification: Rsfé22127g8é§(a)
Description: | Oceanographic Measurement Instrument ' ’

Environmental conditions

Barometric Pressure

Ambient Temperature

Relative Humidity

25°C 40% 99.2kpa
Channel Mode Frequency 99% BW Minimum Result
(MH2) (MHz) (kHz)
11 802.11 n 2432 18.292 500 Pass
=% Agilent  13:94:38 May 20, 2613
Mkrl & 18.292 MHz
Ref -2 dBm Atten 18 dB -0.288 dB
Peak | |
Log apll b
16
dB/ {{ 4;
] [ N I PR I I A SN NN SN RN _
-22.1
dBm
M1 52
53 FC
AA
Center 2462 GHz Span 34 MHz

#fles BW 100 kHz

#\BH 306 kHz

Sweep 10 ms (1861 prs)
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15.247(b) (3), RSS-210 A8.4(4) Maximum Peak Output Power (Conducted)
ANSI C63.10 6.10.2.1

Test Procedure:

Connect the spectrum analyzer directly to antenna terminals. Operate EUT with a duty
factor equal to or greater than 98%.

Analyzer settings

1) Set the RBW and VBW to the maximum available.

2) Set the band limits as appropriate for the power measurement.
3) Turn averaging off.

4) Set sweep to automatic.

5) Set the span just large enough to capture the emission.

6) Use a peak detector on max hold.

7) The analyzer should be in linear display mode.

8) Lethe emission stabilize before making a final reading.

Bandwidth correction method. Using largest available analyzer RBW, the BW correction

factor is 10 log[(6dB BW or emission)/(analyzer RBW)].

Test Setup:

SPECTRUM
EUT ANALYZER
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5969 Robinson Ave.
N Riverside, CA 92503 Peak Output Power
DNB Job Number: | 38044C Date: | 5-30-2013
Customer: | Teledyne RD Instruments RSS-210
Model Number: | S20 | Specification: A8.4(4)
Description: | Oceanographic Measurement Instrument 15.247(b, 3)
Environmental conditions
Ambient Temperature Relative Humidity Barometric
Pressure
22°C 47% 99.7kPa
Channel Mode Frequency Meter Correction | Corrected | Limit | Delta | P/F
(MHz) reading(dBm) | Factor(dB) (dBm)
1 802.11b 2412 4.15 5.29 9.44 30 |-2056 | P
=% Agilent  14:24:57 May 38, 26813
Mkrl 2.412255 GHz
Ret 5 dBm #Atten 15 dB 4.147 dBm
Peak .
Lin o
V1 52
53 FC
AA
Center 2,412 GHz Span 15 MHz
#Res BH 3 MHz #/BH 3 MH=z Sweep 10 ms (1001 pts)
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5969 Robinson Ave.
N Riverside, CA 92503 Peak Output Power
DNB Job Number: | 38044C Date: | 5-20-2013
Customer: | Teledyne RD Instruments RSS-210
Model Number: | S20 | Specification: A8.4(4)
Description: | Oceanographic Measurement Instrument 15.247(b, 3)
Environmental conditions
Ambient Temperature Relative Humidity Barometric
Pressure
22°C 47% 99.7kPa
Channel Mode Frequency Meter Correction | Corrected | Limit | Delta | P/F
(MHz) reading(dBm) | Factor(dB) (dBm)
6 802.11b 2437 3.87 5.29 9.16 30 |-2084 | P
=% Agilent  14:18:08 May 38, 2813 Display
Mkrl 2.436835 GHz
Ref 5 dBm #Atten 15 dB 3.867 dBm
Peak Full Screen
Lin 1
[+ . .
Display Line
-25.88 dBm
On Off
Limits»
V1 52 Active Fetn
53 FC Position»
AR Center
Titler
Center 2.437 GHz Span 15 MHz || Preferences:
#Res BH 3 MHz #YBH 3 MHz Sweep 10 ms (18601 prs)
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5969 Robinson Ave.
N Riverside, CA 92503 Peak Output Power
DNB Job Number: | 38044C Date: | 5-30-2013
Customer: | Teledyne RD Instruments RSS-210
Model Number: | S20 | Specification: A8.4(4)
Description: | Oceanographic Measurement Instrument 15.247(b, 3)
Environmental conditions
Ambient Temperature Relative Humidity Barometric
Pressure
22°C 47% 99.7kPa
Channel Mode Frequency Meter Correction | Corrected | Limit | Delta | P/F
(MHz) reading(dBm) | Factor(dB) (dBm)
11 802.11b 2462 3.94 5.29 9.23 30 | -20.77 | P
=% Agilent  14:88:29 May 38, 26813
Mkrl 2.461835 GHz
Ret 5 dBm #Atten 15 dB 3.938 dBm
Peak
Lin L
V1 52
53 FC |
AA
Center 2,462 GHz Span 15 MHz
#Res BH 3 MHz #/BH 3 MH=z Sweep 10 ms (1001 pts)
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5969 Robinson Ave.
N Riverside, CA 92503 Peak Output Power
DNB Job Number: | 38044C Date: | 5-30-2013
Customer: | Teledyne RD Instruments RSS-210
Model Number: | S20 | Specification: A8.4(4)
Description: | Oceanographic Measurement Instrument 15.247(b, 3)
Environmental conditions
Ambient Temperature Relative Humidity Barometric
Pressure
22°C 47% 99.7kPa
Channel Mode Frequency Meter Correction | Corrected | Limit | Delta | P/F
(MHz) reading(dBm) | Factor(dB) (dBm)
1 802.11g 2412 3.61 7.37 10.98 30 |-19.02 | P
=% Agilent  15:25:18 May 38, 26813
Mkrl 2.417848 GHz
Ret 5 dBm Atten 15 dBE 3.61 dBm
Peak
Lin )
P
V1 52
53 FC
AA
Center 2,417 GHz Span 17 MHz
#Res BH 3 MHz #/BH 3 MH=z Sweep 10 ms (1001 pts)
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5969 Robinson Ave.
N Riverside, CA 92503 Peak Output Power
DNB Job Number: | 38044C Date: | 5-30-2013
Customer: | Teledyne RD Instruments RSS-210
Model Number: | S20 | Specification: A8.4(4)
Description: | Oceanographic Measurement Instrument 15.247(b, 3)
Environmental conditions
Ambient Temperature Relative Humidity Barometric
Pressure
22°C 47% 99.7kPa
Channel Mode Frequency Meter Correction | Corrected | Limit | Delta | P/F
(MHz) reading(dBm) | Factor(dB) (dBm)
6 802.11g 2437 3.82 7.37 11.19 30 |-1881| P
=% Agilent  15:32:40 May 38, 26813
Mkrl 2.435266 GHz
Ret 5 dBm Atten 15 dBE 3.816 dBm
Peak
Lin 1
[
ML 52
53 FC
AA
Center 2,437 GHz Span 17 MHz
#Res BH 3 MHz #/BH 3 MH=z Sweep 10 ms (1001 pts)
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5969 Robinson Ave.
N Riverside, CA 92503 Peak Output Power
DNB Job Number: | 38044C Date: | 5-30-2013
Customer: | Teledyne RD Instruments RSS-210
Model Number: | S20 | Specification: A8.4(4)
Description: | Oceanographic Measurement Instrument 15.247(b, 3)
Environmental conditions
Ambient Temperature Relative Humidity Barometric
Pressure
22°C 47% 99.7kPa
Channel Mode Frequency Meter Correction | Corrected | Limit | Delta | P/F
(MHz) reading(dBm) | Factor(dB) (dBm)
11 802.11g 2462 3.98 7.37 11.35 30 | -1865| P
=% Agilent  15:38:44 May 38, 26813
Mkrl 2.459773 GHz
Ret 5 dBm Atten 15 dBE 3.984 dBm
Peak
Lin 1
V1 52
53 FC
AA
Center 2,462 GHz Span 17 MHz
#Res BH 3 MHz #/BH 3 MH=z Sweep 10 ms (1001 pts)
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5969 Robinson Ave.
N Riverside, CA 92503 Peak Output Power
DNB Job Number: | 38044C Date: | 5-30-2013
Customer: | Teledyne RD Instruments RSS-210
Model Number: | S20 | Specification: A8.4(4)
Description: | Oceanographic Measurement Instrument 15.247(b, 3)
Environmental conditions
Ambient Temperature Relative Humidity Barometric
Pressure
22°C 47% 99.7kPa
Channel Mode Frequency Meter Correction | Corrected | Limit | Delta | P/F
(MHz) reading(dBm) | Factor(dB) (dBm)
1 802.11n 2412 3.88 7.66 11.54 30 | -1846 | P
=% Agilent  16:83:55 May 38, 26813
Mkrl 2.417346 GHz
Ref & dEm Atten 15 dBE 3.88 dBm
Peak
Lin 1
LY
V1 52
53 FC
HA
Center 2,417 GHz Span 18 MHz
#Res BH 3 MHz #/BH 3 MH=z Sweep 10 ms (1001 pts)
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5969 Robinson Ave.
N Riverside, CA 92503 Peak Output Power
DNB Job Number: | 38044C Date: | 5-30-2013
Customer: | Teledyne RD Instruments RSS-210
Model Number: | S20 | Specification: A8.4(4)
Description: | Oceanographic Measurement Instrument 15.247(b, 3)
Environmental conditions
Ambient Temperature Relative Humidity Barometric
Pressure
22°C 47% 99.7kPa
Channel Mode Frequency Meter Correction | Corrected | Limit | Delta | P/F
(MHz) reading(dBm) | Factor(dB) (dBm)
6 802.11n 2437 3.84 7.66 11.5 30 -185 | P
=% Agilent  15:58:37 May 38, 2813
Mkrl 2.432418 GHz
Ret 5 dBm Atten 15 dBE 3.842 dBm
Peak
Lin 1
>
V1 52
53 FC
AA
Center 2,437 GHz Span 18 MHz
#Res BH 3 MHz #/BH 3 MH=z Sweep 10 ms (1001 pts)
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5969 Robinson Ave.
N Riverside, CA 92503 Peak Output Power
DNB Job Number: | 38044C Date: | 5-30-2013
Customer: | Teledyne RD Instruments RSS-210
Model Number: | S20 | Specification: A8.4(4)
Description: | Oceanographic Measurement Instrument 15.247(b, 3)
Environmental conditions
Ambient Temperature Relative Humidity Barometric
Pressure
22°C 47% 99.7kPa
Channel Mode Frequency Meter Correction | Corrected | Limit | Delta | P/F
(MHz) reading(dBm) | Factor(dB) (dBm)
11 802.11n 2462 3.73 7.66 11.39 30 |-1861 | P
=% Agilent  15:52:53 May 38, 2813
Mkrl 2.461862 GHz
Ret 5 dBm Atten 15 dBE 3.729 dBm
Peak
Lin )
<o
ML 52
53 FC
AA
Center 2462 GHz Span 18 MHz
#Res BH 3 MHz #/BH 3 MH=z Sweep 10 ms (1001 pts)
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15.247(c), RSS-210 A8.5 Spurious RF Conducted Emissions
ANSI C63.10 6.7

Use the following spectrum analyzer settings:

Span = Wide enough to capture the peak level of the in-band emission and
all spurious emissions (e.g. harmonics) form the lowest frequency
generated in the EUT up through the 10™ harmonic. Typically,
several plots are required to cover this entire span.

RBW = 100kHz

VBW = 100kHz

Sweep = auto

Detector = peak

Trace = max. hold

Allow the trace to stabilize. Set the marker on the peak of any spurious emission
recorded.

Requirement: The maximum out-of-band emissions shall not exceed 20dBc

Test Setup:

SPECTRUM
EUT ANALYZER
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5969 Robinson Ave.
Riverside, CA 92503

Spurious Emissions

(951)637-2630 (Conducted)
DNB Job Number: | 38044C Date: | 2-19-2013
Customerf Telet_jyne RD Instruments — RSS-210 A8.5
Model Number: | Sentinel | Specification: 15.247(c)
Description: | Oceanographic Measurement Instrument '

Environmental conditions

Ambient Temperature

Relative Humidity

Barometric Pressure

25°C 39% 98.9kPa
Channel Mode Frequency Sweep Result
(MH2z) (MH2z)
1 802.11b 2412 30 — 2600 Pass
% Agilent  14:57:56 Feb 19, 2813
Mkrl 2.41239 GHz

Fef -5 dBm #Atten 5 dB -£.834 dBm
Peak T
Log
18
dB/
ol
-28.1
B
W1 352
53 FCLoasd

AR
Start 38 MHz Stop 2.6 GHz
#Res BW 180 kHz VEH 188 kHz Sweep 3311 ms (10681 pts)
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5969 Robinson Ave.
Riverside, CA 92503

Spurious Emissions

(951)637-2630 (Conducted)
DNB Job Number: | 38044C Date: | 2-19-2013
Customerf Telet_jyne RD Instruments — RSS-210 A8.5
Model Number: | Sentinel | Specification: 15.247(c)
Description: | Oceanographic Measurement Instrument '

Environmental conditions

Ambient Temperature

Relative Humidity

Barometric Pressure

25°C 39% 98.9kPa
Channel Mode Frequency Sweep Result
(MH2z) (MH2z)
1 802.11 b 2412 2000 — 6000 Pass
% Agilent  15:04:47 Feb 19, 2813
Mkrl 2.412 GHz

Ref =5 dBm 4 #Atten 5 dB -4.245 dBm
Peak _
Log
1@
dB/
ol
-20.1
dBm
V1 52
53 FC .|| LT . N R T

AA
Start 2 GHz Stop & GHz
#Res BH 100 kHz VEH 188 kHz Sweep 5154 ms (10681 ps)
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5969 Robinson Ave.
N Riverside, CA 92503 Spurious Emissions
(951)637-2630 (Conducted)
DNB Job Number: | 38044C Date: | 2-19-2013
Customerf Telet_jyne RD Instruments N RSS-210 A8.5
Model Number: | Sentinel | Specification: 15.247(c)
Description: | Oceanographic Measurement Instrument '

Environmental conditions

Ambient Temperature

Relative Humidity

Barometric Pressure

25°C 39% 98.9kPa
Channel Mode Frequency Sweep Result
(MH2z) (MH2z)
1 802.11 b 2412 6000 — 25000 Pass

% Agilent  15:58:12 Feb 19, 2613
Ref -5 dBm #Atten 5 dB
Peak
Log
16
dB/
Ol
-21.1
dBm
W1 52
53 FC il o .

AR
Start 6 GHz Stop 25 GHz
#Res BH 100 kHz YBH 188 kHz Sweep 2,448 5 (1801 pts)
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5969 Robinson Ave.
N Riverside, CA 92503 Spurious Emissions
(951)637-2630 (Conducted)
DNB Job Number: | 38044C Date: | 2-19-2013
Customerf Telet_jyne RD Instruments N RSS-210 A8.5
Model Number: | Sentinel | Specification: 15.247(c)
Description: | Oceanographic Measurement Instrument '

Environmental conditions

Ambient Temperature

Relative Humidity

Barometric Pressure

25°C 39% 98.9kPa
Channel Mode Frequency Sweep Result
(MH2z) (MH2z)
6 802.11 b 2437 30 - 2600 Pass
% Agilent  14:54:38 Feb 19, 2013
Mkrl 2.43309 GHz

Ref -5 dBm #Atten 5 dB -4.843,dBm
Peak 1
Log
1@
dB/
ol
-20.1
dBm i
V1 52
53 FC L

AA
Start 38 MHz Stop 2.6 GHz
#Res BH 100 kHz VEH 188 kHz Sweep 3311 ms (10681 pts)
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N

5969 Robinson Ave.
Riverside, CA 92503

Spurious Emissions

(951)637-2630 (Conducted)
DNB Job Number: | 38044C Date: | 2-19-2013
Customerf Telet_jyne RD Instruments S RSS-210 A8.5
Model Number: | Sentinel | Specification: 15.247(c)
Description: | Oceanographic Measurement Instrument '

Environmental conditions

Ambient Temperature

Relative Humidity

Barometric Pressure

25°C 39% 98.9kPa
Channel Mode Frequency Sweep Result
(MH2z) (MH2z)
6 802.11 b 2437 2000 — 6000 Pass
= Agilent  15:13:51 Feb 19, 2013
Mkrl 2.436 GHz

Ref -5 dBm 4o #Atten 5 dB -5.889 dBm
Feak i
Log
18
dB/
ol
-28.1
dBm
V1 52
53 FClaoss

AA
Start 2 GHz Stop 6 GHz
#Hes BW 180 kHz VEH 188 kHz Sweep 515.4 ms (1881 pts)
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N

5969 Robinson Ave.
Riverside, CA 92503

Spurious Emissions

(951)637-2630 (Conducted)
DNB Job Number: | 38044C Date: | 2-19-2013
Customerf Telet_jyne RD Instruments — RSS-210 A8.5
Model Number: | Sentinel | Specification: 15.247(c)
Description: | Oceanographic Measurement Instrument '

Environmental conditions

Ambient Temperature

Relative Humidity

Barometric Pressure

25°C 39% 98.9kPa
Channel Mode Frequency Sweep Result
(MHz) (MHz)
6 802.11 b 2437 6000 - 25000 Pass

% Agilent  165:01:21 Feb 19, 2813
Fef -5 dBm #HAtten 5 dB
Peak
Log
14
dB/
ol
-28.1
dBm
W1 52
53 FC CETH TPTRTIOR T St 1 by f iy

AA
Start 6 GHz Stop 25 GHz
#Res BH 188 kHz VBH 188 kHz Sweep 2.448 5 (1081 pts)
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5969 Robinson Ave.
N Riverside, CA 92503 Spurious Emissions
(951)637-2630 (Conducted)
DNB Job Number: | 38044C Date: | 2-19-2013
Customerf Telet_jyne RD Instruments N RSS-210 A8.5
Model Number: | Sentinel | Specification: 15.247(c)
Description: | Oceanographic Measurement Instrument '

Environmental conditions

Ambient Temperature

Relative Humidity

Barometric Pressure

25°C 39% 98.9kPa
Channel Mode Frequency Sweep Result
(MH2z) (MH2z)
11 802.11 b 2462 30 — 2600 Pass
= Agilent  14:52:06 Feb 19, 2013
Mkrl 2.46122 GHz

Fef -5 dBm #Atten 5 dB -3.537 &lBm
Feak i
Log
18
dB/
ol
-28.1
dBm
V1 52
53 FC Lo

AA
Start 38 MHz Stop 2.6 GHz
#Hes BW 180 kHz VEH 188 kHz Sweep 331.1 ms (1881 pts)
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N

5969 Robinson Ave.
Riverside, CA 92503

Spurious Emissions

(951)637-2630 (Conducted)
DNB Job Number: | 38044C Date: | 2-19-2013
Customerf Telet_jyne RD Instruments — RSS-210 A8.5
Model Number: | Sentinel | Specification: 15.247(c)
Description: | Oceanographic Measurement Instrument '

Environmental conditions

Ambient Temperature

Relative Humidity

Barometric Pressure

25°C 39% 98.9kPa
Channel Mode Frequency Sweep Result
(MH2z) (MH2z)
11 802.11 b 2462 2000 — 6000 Pass
= Agilent  15:18:49 Feb 19, 2013
Mkrl 2.468 GHz

Fef -5 dBm o #Atten 5 dB -4.684 dBm
Feak |
Log
18
dB/
ol
-28.1
dBm
V1 52
53 FU E oottt it - I R

AA
Start 2 GHz Stop 6 GHz
#Hes BW 180 kHz VEH 188 kHz Sweep 515.4 ms (1881 pts)
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5969 Robinson Ave.
Riverside, CA 92503

Spurious Emissions

(951)637-2630 (Conducted)
DNB Job Number: | 38044C Date: | 2-19-2013
Customerf Telet_jyne RD Instruments — RSS-210 A8.5
Model Number: | Sentinel | Specification: 15.247(c)
Description: | Oceanographic Measurement Instrument '

Environmental conditions

Ambient Temperature

Relative Humidity

Barometric Pressure

25°C 39% 98.9kPa
Channel Mode Frequency Sweep Result
(MH2z) (MH2z)
11 802.11 b 2462 6000 - 25000 Pass

% Agilent  15:58:12 Feb 19, 2613
Ref -5 dBm #Atten 5 dB
Peak
Log
16
dB/
Ol
-21.1
dBm
W1 52
53 FC Lt i .

AR
Start 6 GHz Stop 25 GHz
#Res BH 100 kHz YBH 188 kHz Sweep 2,448 5 (1801 pts)
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5969 Robinson Ave.
Riverside, CA 92503

Spurious Emissions

(951)637-2630 (Conducted)
DNB Job Number: | 38044C Date: | 5-22-2013
Customerf Telet_jyne RD Instruments — RSS-210 A8.5
Model Number: | Sentinel | Specification: 15.247(c)
Description: | Oceanographic Measurement Instrument '

Environmental conditions

Ambient Temperature

Relative Humidity

Barometric Pressure

25°C 39% 98.9kPa
Channel Mode Frequency Sweep Result
(MH2z) (MH2z)
1 802.11 ¢ 2412 30 - 2600 Pass

2% Agilent  99:22:13 May 22, 2613
Fef —6 dBEm Atten 5 dBE
Peak
Log
16
dB/
Ol
-726.48
dBm
W1 52
1S3 T = Y T P S n " P

AA
Start 38 MHz Stop 2.6 GHz
#Res BHW 188 kHz VEH 188 kH=z Sweep 331.1 ms (1081 pts)
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5969 Robinson Ave.
Riverside, CA 92503

Spurious Emissions

(951)637-2630 (Conducted)
DNB Job Number: | 38044C Date: | 5-22-2013
Customerf Telet_jyne RD Instruments — RSS-210 A8.5
Model Number: | Sentinel | Specification: 15.247(c)
Description: | Oceanographic Measurement Instrument '

Environmental conditions

Ambient Temperature

Relative Humidity

Barometric Pressure

25°C 39% 98.9kPa
Channel Mode Frequency Sweep Result
(MHz) (MHz)
1 802.11 g 2412 2000 — 6000 Pass

% Agilent  99:19:13 May 22, 2613
Ref -6 dBm Atten & dB
Peak
Log
16
dB/
Ol
-26.18
dBEm
V1 52
53 FC " — |

AA
Start 2 GHz Stop 6 GHz
#Res BH 1068 kHz VEH 188 kHz Sweep 5154 ms (1881 pts)
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5969 Robinson Ave.
N Riverside, CA 92503 Spurious Emissions
DNB Job Number: | 38044C Date: | 5-22-2013
Customer: | Teledyne RD Instruments
Model Number: | Sentinel | Specification: RSlsS-ZZi(;é)EB.S
Description: | Oceanographic Measurement Instrument '
Environmental conditions
Ambient Temperature Relative Humidity Barometric Pressure
25°C 39% 98.9kPa
Channel Mode Frequency Sweep Result
(MH2z) (MH2z)
1 802.11 g 2412 6000 — 25000 Pass

2% Agilent  99:18:13 May 22, 2613
Ret -6 dBm Atten 5 dB
Feak
Log
1@
dB/
Ol
-26.8
dBm
V1 52

AA
Start B GHz Stop 25 GHz
#Res BHW 1068 kHz VEK 188 kHz Sweep 2.448 5 (1801 pts)

62



@\

5969 Robinson Ave.
Riverside, CA 92503

Spurious Emissions

(951)637-2630 (Conducted)
DNB Job Number: | 38044C Date: | 5-22-2013
Customerf Telet_jyne RD Instruments — RSS-210 A8.5
Model Number: | Sentinel | Specification: 15.247(c)
Description: | Oceanographic Measurement Instrument '

Environmental conditions

Ambient Temperature

Relative Humidity

Barometric Pressure

25°C 39% 98.9kPa
Channel Mode Frequency Sweep Result
(MH2z) (MH2z)
6 802.11 g 2437 30 — 2600 Pass

2% Agilent  99:22:13 May 22, 2613
Fef —6 dBEm Atten 5 dBE
Peak
Log
16
dB/
Ol
-726.48
dBm
W1 52
1S3 T = Y T P S n " P

AA
Start 38 MHz Stop 2.6 GHz
#Res BHW 188 kHz VEH 188 kH=z Sweep 331.1 ms (1081 pts)
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5969 Robinson Ave.
Riverside, CA 92503

Spurious Emissions

(951)637-2630 (Conducted)
DNB Job Number: | 38044C Date: | 5-22-2013
Customerf Telet_jyne RD Instruments S RSS-210 A8.5
Model Number: | Sentinel | Specification: 15.247(c)
Description: | Oceanographic Measurement Instrument '

Environmental conditions

Ambient Temperature

Relative Humidity

Barometric Pressure

25°C 39% 98.9kPa
Channel Mode Frequency Sweep Result
(MH2z) (MH2z)
6 802.11 g 2437 2000 — 6000 Pass

2% Agilent  99:23:04 May 22, 2613
Ref -6 dBm Atten & dB
Peak
Log
16
dB/
Ol
-26.18
dBEm
V1 52
53 FUL it i Ly R

AA
Start 2 GHz Stop 6 GHz
#Res BH 1068 kHz VEH 188 kHz Sweep 5154 ms (1881 pts)
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5969 Robinson Ave.
Riverside, CA 92503

Spurious Emissions

(951)637-2630 (Conducted)
DNB Job Number: | 38044C Date: | 5-22-2013
Customerf Telet_jyne RD Instruments — RSS-210 A8.5
Model Number: | Sentinel | Specification: 15.247(c)
Description: | Oceanographic Measurement Instrument '

Environmental conditions

Ambient Temperature

Relative Humidity

Barometric Pressure

25°C 39% 98.9kPa
Channel Mode Frequency Sweep Result
(MHz) (MHz)
6 802.11 g 2437 6000 - 25000 Pass

5 Agilent  89:24:24 May 22, 2013
Ref -6 dBm Atten & dB
Peak
Log
16
dB/
0l
-76.8
dEm
W1 52
SIT IRE S 1 A R TV PP YO Il

AA
Start B GHz Stop 25 GHz
#Res BH 1068 kHz VEHW 188 kHz Sweep 2448 5 (1061 pts)
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5969 Robinson Ave.
Riverside, CA 92503

Spurious Emissions

(951)637-2630 (Conducted)
DNB Job Number: | 38044C Date: | 5-22-2013
Customerf Telet_jyne RD Instruments — RSS-210 A8.5
Model Number: | Sentinel | Specification: 15.247(c)
Description: | Oceanographic Measurement Instrument '

Environmental conditions

Ambient Temperature

Relative Humidity

Barometric Pressure

25°C 39% 98.9kPa
Channel Mode Frequency Sweep Result
(MH2z) (MH2z)
11 802.11 ¢ 2462 30 - 2600 Pass

2% Agilent  99:30:10 May 22, 2613
Fef —6 dBEm Atten 5 dBE
Peak
Log
16
dB/
Ol
-726.48
dBm
W1 52

AA
Start 38 MHz Stop 2.6 GHz
#Res BHW 188 kHz VEH 188 kH=z Sweep 331.1 ms (1081 pts)
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5969 Robinson Ave.
Riverside, CA 92503

Spurious Emissions

(951)637-2630 (Conducted)
DNB Job Number: | 38044C Date: | 5-22-2013
Customerf Telet_jyne RD Instruments — RSS-210 A8.5
Model Number: | Sentinel | Specification: 15.247(c)
Description: | Oceanographic Measurement Instrument '

Environmental conditions

Ambient Temperature

Relative Humidity

Barometric Pressure

25°C 39% 98.9kPa
Channel Mode Frequency Sweep Result
(MH2z) (MH2z)
11 802.11 g 2462 2000 — 6000 Pass

=z Agilent  09:27:44 May 22, 2613
Ref -6 dBm Atten & dB
Peak
Log
16
dB/
Ol
-26.18
dBEm
V1 52
53 FU Lol pdiasitesa b o oy rermy ek

AA
Start 2 GHz Stop 6 GHz
#Res BH 1068 kHz VEH 188 kHz Sweep 5154 ms (1881 pts)
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5969 Robinson Ave.
Riverside, CA 92503

Spurious Emissions

(951)637-2630 (Conducted)
DNB Job Number: | 38044C Date: | 5-22-2013
Customerf Telet_jyne RD Instruments — RSS-210 A8.5
Model Number: | Sentinel | Specification: 15.247(c)
Description: | Oceanographic Measurement Instrument '

Environmental conditions

Ambient Temperature

Relative Humidity

Barometric Pressure

25°C 39% 98.9kPa
Channel Mode Frequency Sweep Result
(MH2z) (MH2z)
11 802.11 g 2462 6000 - 25000 Pass

2% Agilent  99:26:39 May 22, 2613
Fef —6 dBEm Atten 5 dBE
Peak
Log
16
dB/
Ol
-726.48
dBm
W1 52
53 FOL—etetde s i - ., I i I T

AA
Start B GHz Stop 25 GHz
#Res BHW 1068 kHz VEK 188 kHz Sweep 2.448 5 (1801 pts)
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5969 Robinson Ave.
Riverside, CA 92503

Spurious Emissions

(951)637-2630 (Conducted)
DNB Job Number: | 38044C Date: | 5-22-2013
Customerf Telet_jyne RD Instruments — RSS-210 A8.5
Model Number: | Sentinel | Specification: 15.247(c)
Description: | Oceanographic Measurement Instrument '

Environmental conditions

Ambient Temperature

Relative Humidity

Barometric Pressure

25°C 39% 98.9kPa
Channel Mode Frequency Sweep Result
(MH2z) (MH2z)
1 802.11n 2412 30 - 2600 Pass

2% Agilent  09:04:36 May 22, 2613
Fef —6 dBEm Atten 5 dBE
Peak
Log
16
dB/
Ol
-726.48
dBm
W1 52
53 FC Lssrprtsrteadaeliosti oo b pe, NI

AA
Start 38 MHz Stop 2.6 GHz
#Res BHW 188 kHz VEH 188 kH=z Sweep 331.1 ms (1081 pts)
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5969 Robinson Ave.
Riverside, CA 92503

Spurious Emissions

(951)637-2630 (Conducted)
DNB Job Number: | 38044C Date: | 5-22-2013
Customerf Telet_jyne RD Instruments — RSS-210 A8.5
Model Number: | Sentinel | Specification: 15.247(c)
Description: | Oceanographic Measurement Instrument '

Environmental conditions

Ambient Temperature

Relative Humidity

Barometric Pressure

25°C 39% 98.9kPa
Channel Mode Frequency Sweep Result
(MH2z) (MH2z)
1 802.11 n 2412 2000 — 6000 Pass

2% Agilent  09:05:45 May 22, 2613
Fef —6 dBEm Atten 5 dBE
Peak
Log
16
dB/
Ol
-726.48
dBm
W1 52
53 FUL st At _

AA
Start 2 GHz Stop 6 GHz
#Res BHW 188 kHz VEH 188 kH=z Sweep 515.4 ms (1081 pts)
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5969 Robinson Ave.
N Riverside, CA 92503 Spurious Emissions
DNB Job Number: | 38044C Date: | 5-22-2013
Customer: | Teledyne RD Instruments
Model Number: | Sentinel | Specification: RSlsS-ZZi(;é)EB.S
Description: | Oceanographic Measurement Instrument '
Environmental conditions
Ambient Temperature Relative Humidity Barometric Pressure
25°C 39% 98.9kPa
Channel Mode Frequency Sweep Result
(MH2z) (MH2z)
1 802.11 n 2412 6000 — 25000 Pass

=% Agilent  09:07:27 May 22, 2613
Ret -6 dBm Atten 5 dB
Feak
Log
1@
dB/
Ol
-26.8
dBm
V1 52
S3 FULmize 0L ST IV VPR PPN s FSRPP] RSN WA Y0 NPT

AA
Start B GHz Stop 25 GHz
#Res BHW 1068 kHz VEK 188 kHz Sweep 2.448 5 (1801 pts)
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5969 Robinson Ave.
Riverside, CA 92503

Spurious Emissions

(951)637-2630 (Conducted)
DNB Job Number: | 38044C Date: | 5-22-2013
Customerf Telet_jyne RD Instruments — RSS-210 A8.5
Model Number: | Sentinel | Specification: 15.247(c)
Description: | Oceanographic Measurement Instrument '

Environmental conditions

Ambient Temperature

Relative Humidity

Barometric Pressure

25°C 39% 98.9kPa
Channel Mode Frequency Sweep Result
(MH2z) (MH2z)
6 802.11 n 2437 30 — 2600 Pass

2% Agilent  09:02:39 May 22, 2613
Fef —6 dBEm Atten 5 dBE
Peak
Log
16
dB/
Ol
-726.48
dBm
W1 52
53 FU L it b cissiiie hie

AA
Start 38 MHz Stop 2.6 GHz
#Res BHW 188 kHz VEH 188 kH=z Sweep 331.1 ms (1081 pts)
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5969 Robinson Ave.
N Riverside, CA 92503 Spurious Emissions
(951)637-2630 (Conducted)

DNB Job Number: | 38044C Date: | 5-22-2013
Customerf Telet_jyne RD Instruments I RSS-210 AS.5
Model Number: | Sentinel | Specification: 15.247(c)
Description: | Oceanographic Measurement Instrument '

Environmental conditions

Ambient Temperature Relative Humidity Barometric Pressure
25°C 39% 98.9kPa
Channel Mode Frequency Sweep Result
(MH2) (MH2)
6 802.11 n 2437 2000 — 6000 Pass

2% Agilent  09:00:58 May 22, 2613

Fef —6 dBEm Atten 5 dBE
Peak

Log

1@
dB/

ol

-26.4
dBm

W1 52
53 FU | AP DUV P —
AA

Start 2 GHz Stop 6 GHz
#Res BH 108 kHz VEW 188 kHz Sweep 5154 ms (1881 pts)
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5969 Robinson Ave.
Riverside, CA 92503

Spurious Emissions

(951)637-2630 (Conducted)
DNB Job Number: | 38044C Date: | 5-22-2013
Customerf Telet_jyne RD Instruments — RSS-210 A8.5
Model Number: | Sentinel | Specification: 15.247(c)
Description: | Oceanographic Measurement Instrument '

Environmental conditions

Ambient Temperature

Relative Humidity

Barometric Pressure

25°C 39% 98.9kPa
Channel Mode Frequency Sweep Result
(MHz) (MHz)
6 802.11n 2437 6000 - 25000 Pass

=% Agilent  93:59:03 May 22, 2613
Ref -6 dBm Atten & dB
Peak
Log
16
dB/
0l
-76.8
dEm
W1 52
53 FCL by T LI W PRI LT Y RN PO T, P e

AA
Start B GHz Stop 25 GHz
#Res BH 1068 kHz VEHW 188 kHz Sweep 2448 5 (1061 pts)
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5969 Robinson Ave.
Riverside, CA 92503

Spurious Emissions

(951)637-2630 (Conducted)
DNB Job Number: | 38044C Date: | 5-22-2013
Customerf Telet_jyne RD Instruments — RSS-210 A8.5
Model Number: | Sentinel | Specification: 15.247(c)
Description: | Oceanographic Measurement Instrument '

Environmental conditions

Ambient Temperature

Relative Humidity

Barometric Pressure

25°C 39% 98.9kPa
Channel Mode Frequency Sweep Result
(MH2z) (MH2z)
11 802.11 n 2462 30 — 2600 Pass

% Agilent  98:52:53 May 22, 2613
Ref -6 dBm Atten & dB
Peak
Log
16
dB/
Ol
-26.18
dBEm
V1 52
53 F Lo stvepe sttt it ikttt bt

AA
Start 38 MHz Stop 2.6 GHz
#Res BH 1068 kHz VEH 188 kHz Sweep 331.1 ms (1881 pts)
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5969 Robinson Ave.
Riverside, CA 92503
(951)637-2630

Spurious Emissions
(Conducted)

DNB Job Number: | 38044C Date: | 5-22-2013
Customerf Telet_jyne RD Instruments ____ RSS-210 AS.5
Model Number: | Sentinel | Specification: 15.247(c)
Description: | Oceanographic Measurement Instrument '

Environmental conditions

Ambient Temperature

Relative Humidity

Barometric Pressure

25°C 39% 98.9kPa
Channel Mode Frequency Sweep Result
(MH2z) (MH2z)
11 802.11 n 2462 2000 — 6000 Pass

2% Agilent  98:54:57 May 22, 2613
Fef —6 dBEm Atten 5 dBE
Peak
Log
16
dB/
Ol
-726.48
dBm
W1 52
53 FCl.w " i _

AA
Start 2 GHz Stop 6 GHz
#Res BHW 188 kHz VEH 188 kH=z Sweep 515.4 ms (1081 pts)
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5969 Robinson Ave.
Riverside, CA 92503

Spurious Emissions

(951)637-2630 (Conducted)
DNB Job Number: | 38044C Date: | 5-22-2013
Customerf Telet_jyne RD Instruments — RSS-210 A8.5
Model Number: | Sentinel | Specification: 15.247(c)
Description: | Oceanographic Measurement Instrument '

Environmental conditions

Ambient Temperature

Relative Humidity

Barometric Pressure

25°C 39% 98.9kPa
Channel Mode Frequency Sweep Result
(MH2z) (MH2z)
11 802.11n 2462 6000 - 25000 Pass

=% Agilent  98:56:55 May 22, 2613
Ref -6 dBm Atten & dB
Peak
Log
16
dB/
Ol
-26.18
dBEm
V1 52
53 FOL adsnle e e ety ML e dapt o M

AA
Start B GHz Stop 25 GHz
#Res BHW 1068 kHz VEK 188 kHz Sweep 2.448 5 (1801 pts)
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15.247 (c), RSS-210 A8.5 Band Edge Measurements
ANSI C63.10 6.9.2.4

Procedure:
Use the following spectrum analyzer settings:

Span > 50MHz
RBW > 1MHz
VBW > 3MHz
Sweep = auto
Detector = peak
Trace = max hold

Place a marker a the end of the restricted band closest to the transmit frequency to show

compliance.

Requirement: The maximum out-of-band emissions shall not exceed 20dBc

Test Setup:

EUT&

|
-

Ant. Tow Tl
Variable
3m /

S Uni -
upport Units _¢
-
Turn Table
_ _Elﬂ/
O.Sm: |]
Ground Plane
Test Rnca’ve{
N I
N Wloooo
0 OO0 @
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5969 Robinson Ave.
N Riverside, CA 92503 Band Edge Measurements
(951)637-2630 (Radiated)
DNB Job Number: | 38044C Date: | 5-22-2013
Customerf TeIerne RD Instruments | RSS-210A85
Model Number: | Sentinel | Specification: 15.247(c)
Description: | Oceanographic Measurement Instrument '
Environmental conditions
Ambient Temperature Relative Humidity Bgltgggﬁtrglc
23°C 27% 99.2kPa
Channel Mode Frequency | Band Edge | Minimum Result
(MH2z) (Mhz) dBc
1 802.11b 2412 2390 -20 pass

=% Agilent  11:55:14 May 22, 2613

Mkrl 2.39080 GHz
Ref 106.4 dBpV #Atten 10 dB 47.34 dBpV
Peak
Log

1@
dB/

Offst
-0.6

dB

o

33 FS

AA

Center 2.387 GHz Span 5@ MHz
#Res BH 1 MHz #)BH 3 MHz Sweep 10 ms (1081 pts)
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5969 Robinson Ave.
N Riverside, CA 92503 Band Edge Measurements
(951)637-2630 (Radiated)
DNB Job Number: | 38044C Date: | 5-2-2013
Customer: | Teledyne RD Instruments
Model Number: | Sentinel | Specification: RSlsS-ZZi(;é)EB.S
Description: | Oceanographic Measurement Instrument '
Environmental conditions
Ambient Temperature Relative Humidity Bgltgggﬁtrglc
23°C 27% 99.2kPa
Channel Mode Frequency | Band Edge | Minimum Result
(MH2z) (Mhz) dBc
3 802.11 b 2462 2498 -20 pass
=% Agilent  12:15:54 May 22, 2613
Mkrl 2.49588 GHz
Ref 186.4 JdEpY #Htten 18 dB 47.6 dBpY
Feak
Log
1@
dB/
Offst
-6
dB n
1
&

M1 52
53 FC

AA
Center 2487 GHz Span 5@ MHz
#Res BH 1 MHz #)BH 3 MHz #5weep 10 ms (1081 pts)

80



5969 Robinson Ave.
N Riverside, CA 92503 Band Edge Measurements
(951)637-2630 (Radiated)
DNB Job Number: | 38044C Date: | 5-22-2013
Customerf TeIerne RD Instruments | RSS-210A85
Model Number: | Sentinel | Specification: 15.247(c)
Description: | Oceanographic Measurement Instrument '
Environmental conditions
Ambient Temperature Relative Humidity Bgltgggﬁtrglc
23°C 27% 99.2kPa
Channel Mode Frequency | Band Edge | Minimum Result
(MH2z) (Mhz) dBc
1 802.11 g 2412 2390 -20 pass

=% Agilent  15:41:24 May 22, 2613

Mkrl 2.39080 GHz
Ref 118 dBpY Atten 15 dB 58.87 dBpV
Peak
Log
16
dB/

Offst
-0.6

dB

Iy =

W1l 52
53 FC

AA

Center 2.387 GHz Span 5@ MHz
#Res BH 1 MHz #)BH 3 MHz Sweep 10 ms (1081 pts)
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5969 Robinson Ave.
N Riverside, CA 92503 Band Edge Measurements
(951)637-2630 (Radiated)
DNB Job Number: | 38044C Date: | 5-22-2013
Customer: | Teledyne RD Instruments
Model Number: | Sentinel | Specification: RSlsS-ZZi(;é)EB.S
Description: | Oceanographic Measurement Instrument '
Environmental conditions
Ambient Temperature Relative Humidity Bgltgggﬁtrglc
23°C 27% 99.2kPa
Channel Mode Frequency | Band Edge | Minimum Result
(MH2z) (Mhz) dBc
11 802.11 g 2462 -20 pass
=% Agilent  15:47:52 May 22, 2613
Mkrl 2.49688 GHz
Ref 118 dBpY Atten 15 dB 51.23 dBpV
Feak
Log
1@
dB/ ’
Offst
-B.6
dB
1
T AL i
V1 52
53 FC
AA
Center 2,487 GHz Span 58 MHz
#Res BH 1 MHz #)BH 3 MHz Sweep 10 ms (1081 pts)
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5969 Robinson Ave.
N Riverside, CA 92503 Band Edge Measurements
(951)637-2630 (Radiated)
DNB Job Number: | 38044C Date: | 5-22-13
Customerf TeIerne RD Instruments | RSS-210A85
Model Number: | Sentinel | Specification: 15.247(c)
Description: | Oceanographic Measurement Instrument '
Environmental conditions
Ambient Temperature Relative Humidity Bgltgggﬁtrglc
23°C 27% 99.2kPa
Channel Mode Frequency | Band Edge | Minimum Result
(MH2z) (Mhz) dBc
1 802.11 n 2412 2390 -20 pass

=% Agilent  12:96:03 May 22, 2613

Mkrl 2.39080 GHz
Ref 106.4 dBpV #Atten 10 dB 47.28 dBpV
Peak
Log
16
dB/

Offst
-0.6

dB

Te

W1l 52
53 FC

AA

Center 2.387 GHz Span 5@ MHz
#Res BH 1 MHz #)BH 3 MHz #5weep 10 ms (1081 pts)
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5969 Robinson Ave.
N Riverside, CA 92503 Band Edge Measurements
(951)637-2630 (Radiated)
DNB Job Number: | 38044C Date: | 5-22-2013
Customerf TeIerne RD Instruments | RSS-210A85
Model Number: | Sentinel | Specification: 15.247(c)
Description: | Oceanographic Measurement Instrument '
Environmental conditions
Ambient Temperature Relative Humidity Bgltgggﬁtrglc
23°C 27% 99.2kPa
Channel Mode Frequency | Band Edge | Minimum Result
(MH2z) (Mhz) dBc
11 802.11 n 2462 2498 -20 pass

=% Agilent  12:11:19 May 22, 2613

Mkrl 2.498808 GHz
Ref 106.4 dBpV #Atten 10 dB 4546 dBpV
Peak
Log
16
dB/
Offst
-0.6
dB

i‘}l—*
k

W1l 52
53 FC

AA

Center 2487 GHz Span 5@ MHz
#Res BH 1 MHz #)BH 3 MHz #5weep 10 ms (1081 pts)

Please see page 79 for radiated measurements of spike in the 2.4835 — 2.5GHz restricted band.
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(951)637-2630

5969 Robinson Ave.
Riverside, CA 92503

Radiated Emissions (spurious)

DNB Job Number: | 18093D Date: | 2-28-2013

Customer: | Teledyne Teledyne

Model Number: | S20 | Specifiction:
Description: | Transmitter
Channel 11
5 4835 — 2 5GHz Mode: 802.11 n
Frequency | Meter | Cable | Antenna | Amp | Corrected | Limit | Margin | Polarity | Detector

(MHz) | (dBuV) | (dB) (dB) | (dB) | (dBuV) | (dBuV) | (dB)
2485 41.63 | 0.1 29.0 31.6 39.13 74 -34.87 Vv Peak
2485 27.77 0.1 29.0 31.6 25.27 54 -28.73 \Y Average
2485 40.13 | 0.1 29.0 31.6 37.63 74 -36.37 H Peak
2485 27.82 0.1 29.0 31.6 25.23 54 -28.7 H Average
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15.247 (d), RSS-210 A8.2(b) Peak Power Spectral Density
ANSI C63.10 6.11.2.3

Procedure:
Connect the antenna port to be measured to the spectrum analyzer input. Configure the
spectrum analyzer as described below.

a) Set CENTER FREQUENCY to the channel to be measured
b) Set SPAN = 20MHz

C) Set REFERENCE Level = 20dBm

d) Set ATTENUATION as close to 0dBm as possible

e) Set SWEEP TIME = coupled

f) Set RBW = 3kHz

9) Set VBW = 10kHz

h) Set detector = peak

)} Set MKR = center frequency

)i Set TRACE = clear write

After viewing the EUT waveform on the spectrum analyzer, perform the following
spectrum analyzer functions to capture the trace:

Set Span = 300kHz

Set SWEEP TIME =100 s

Set TRACE = MAX HOLD

Set MKR = PEAK SEARCH

Record the marker level for the particular mode.

Requirement: The PPSD shall not exceed 8dBm

Test Setup:

SPECTRUM
EUT ANALYZER
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5969 Robinson Ave.
Riverside, CA 92503

Spectral Density

DNB Job Number: | 38044C Date: | 5-8-2013
Customer: | Teledyne RD Instruments RSS-210
Model Number: | S20 | Specification: A8.2(b)
Description: | Oceanographic Measurement Instrument 15.247(d)
Environmental conditions
Ambient Temperature Relative Humidity Bg:ggﬁtrgc
24°C 32% 99.5kPa
Channel Mode Frequency Peak Limit Result
(MHz) (dBm) (dBm)
1 802.11b 2412 -20.57 8 Pass
=% Agilent  99:46:23 May 8, 2013
Mkrl 2.4111546 GHz
Ref 28 dBm Atten 38 dB -20.57 dBm
Feak
Log
1@
dB/
1
)
M1 52
53 F3
AA
Center 2.411 GHz Span 380 kHz
#Res BH 3 kHz #YBH 18 kH=z #5weep 1060 5 (1601 pts)
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5969 Robinson Ave.
Riverside, CA 92503

Spectral Density

DNB Job Number: | 38044C Date: | 5-8-2013
Customer: | Teledyne RD Instruments RSS-210
Model Number: | S20 | Specification: A8.2(b)
Description: | Oceanographic Measurement Instrument 15.247(d)
Environmental conditions
Ambient Temperature Relative Humidity Bgltgggﬁtrglc
24°C 32% 99.5kPa
Channel Mode Frequency Peak Limit Result
(MH2z) (dBm) (dBm)
6 802.11 b 2437 -20.84 8 Pass
=% Agilent  19:83:18 May 8, 2013
Mkrl 2.4394971 GHz
Ref 28 dBm Atten 38 dB -20.84 dBm
Peak
Log
18
dB/
1
&
M1 52
53 FS
AA
Center 2.44 GHz Span 380 kHz
#Res BH 3 kHz #YBH 18 kH=z #5weep 1060 5 (1601 pts)
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5969 Robinson Ave.
Riverside, CA 92503

Spectral Density

DNB Job Number: | 38044C Date: | 5-8-2013
Customer: | Teledyne RD Instruments RSS-210
Model Number: | S20 | Specification: A8.2(b)
Description: | Oceanographic Measurement Instrument 15.247(d)
Environmental conditions
Ambient Temperature Relative Humidity Bgltgggﬁtrglc
24°C 32% 99.5kPa
Channel Mode Frequency Peak Limit Result
(MH2z) (dBm) (dBm)
11 802.11 b 2462 -19.49 8 Pass
=% Agilent  11:25:16 May 8, 2013
Mkrl 2.4613952 GHz
Ref 28 dBm Atten 38 dB -19.49 dBm
Peak
Log
18
dB/
1
¢
M1 52
53 FS
AA
Center 2462 GHz Span 380 kHz
#Res BH 3 kHz #YBH 18 kH=z #5weep 1060 5 (1601 pts)
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5969 Robinson Ave.
Riverside, CA 92503

Spectral Density

DNB Job Number: | 38044C Date: | 5-22-2013
Customer: | Teledyne RD Instruments RSS-210
Model Number: | S20 | Specification: A8.2(b)
Description: | Oceanographic Measurement Instrument 15.247(d)
Environmental conditions
Ambient Temperature Relative Humidity Barometric
Pressure
24°C 32% 99.5kPa
Channel Mode Frequency Peak Limit Result
(MH2z) (dBm) (dBm)
1 802.11 ¢ 2412 -20.62 8 Pass
=% Agilent  19:91:18 May 22, 2613
Mkrl 2.4128856 GHz
Fef 18 dBm Atten 28 dB -20.62 dBm
Feak
Log
14
dB/
1
£
V1 52
53 FC
AR
Center 2.412 GHz Span 306 kHz
#Res BH 3 kHz #VBH 18 kHz #5weep 106 5 (1601 pts)
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5969 Robinson Ave.
N Riverside, CA 92503 Spectral Density
DNB Job Number: | 38044C Date: | 5-22-2013
Customer: | Teledyne RD Instruments RSS-210
Model Number: | S20 | Specification: A8.2(b)
Description: | Oceanographic Measurement Instrument 15.247(d)
Environmental conditions
Ambient Temperature Relative Humidity Bgltgggﬁtrglc
24°C 32% 99.5kPa
Channel Mode Frequency Peak Limit Result
(MH2z) (dBm) (dBm)
6 802.11 g 2437 -22.45 8 Pass
=% Agilent  99:56:37 May 22, 2613
Mkrl 2.4369952 GHz
Fef 18 dBm Atten 28 dB -22.45 dBm
Feak
Log
14
dB/
1
o3
V1 52
53 FC
AR
Center 2.437 GHz Span 306 kHz
#Res BH 3 kHz #VBH 18 kHz #5weep 106 5 (1601 pts)
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5969 Robinson Ave.
Riverside, CA 92503

Spectral Density

DNB Job Number: | 38044C Date: | 5-22-2013
Customer: | Teledyne RD Instruments RSS-210
Model Number: | S20 | Specification: A8.2(b)
Description: | Oceanographic Measurement Instrument 15.247(d)
Environmental conditions
Ambient Temperature Relative Humidity Barometric
Pressure
24°C 32% 99.5kPa
Channel Mode Frequency Peak Limit Result
(MH2z) (dBm) (dBm)
11 802.11 ¢ 2462 -18.39 8 Pass
=% Agilent  15:22:20 May 22, 26813
Mkrl 2.4619973 GHz
Fef 18 dBm Atten 25 dB -158.39 dBm
Feak
Log
14
dB/
Offst 1
-B.6 &
dB
V1 52
53 FC
AR
Center 2462 GHz Span 306 kHz
#Res BH 3 kHz #VBH 18 kHz #5weep 106 5 (1601 pts)
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5969 Robinson Ave.
N Riverside, CA 92503 Spectral Density
(951) 637-2630 (Conducted)

DNB Job Number: | 38044C Date: | 5-20-2013
Customer: | Teledyne RD Instruments RSS-210
Model Number: | S20 | Specification: A8.2(b)
Description: | Oceanographic Measurement Instrument 15.247(d)
Environmental conditions
Ambient Temperature Relative Humidity Barometric
Pressure
24°C 32% 99.5kPa
Channel Mode Frequency Peak Limit Result
(MH2z) (dBm) (dBm)
1 802.11n 2412 -15.7 8 Pass

=% Agilent  15:18:02 May 20, 2613

Mkrl 2.4118722 GHz
Ref @ dBm Atten 18 dB -15.7 dBm
Peak
Log

19

O

W1l 52
53 FC

AA

Center 2.411 GHz Span 306 kHz
#Res BH 3 kHz #VBH 18 kHz #5weep 106 5 (1601 pts)
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5969 Robinson Ave.
Riverside, CA 92503

Spectral Density

DNB Job Number: | 38044C Date: | 5-20-2013
Customer: | Teledyne RD Instruments RSS-210
Model Number: | S20 | Specification: A8.2(b)
Description: | Oceanographic Measurement Instrument 15.247(d)
Environmental conditions
Ambient Temperature Relative Humidity Barometric
Pressure
24°C 32% 99.5kPa
Channel Mode Frequency Peak Limit Result
(MH2z) (dBm) (dBm)
6 802.11n 2437 -17.41 8 Pass
=% Agilent  15:24:49 May 20, 2613
Mkrl 2.4351178 GHz
Fef 18 dBm Atten 28 dB -17.41 dBm
Feak
Log
14
dB/
1
&
V1 52
53 FC
AR
Center 2.435 GHz Span 306 kHz
#Res BH 3 kHz #VBH 18 kHz #5weep 106 5 (1601 pts)
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5969 Robinson Ave.
Riverside, CA 92503

Spectral Density

DNB Job Number: | 38044C Date: | 5-22-2013
Customer: | Teledyne RD Instruments RSS-210
Model Number: | S20 | Specification: A8.2(b)
Description: | Oceanographic Measurement Instrument 15.247(d)
Environmental conditions
Ambient Temperature Relative Humidity Barometric
Pressure
24°C 32% 99.5kPa
Channel Mode Frequency Peak Limit Result
(MH2z) (dBm) (dBm)
11 802.11n 2462 -22.39 8 Pass
=% Agilent  93:47:44 May 22, 2613
Mkrl 2.4619955 GHz
Ret 18 dBEm Atten 26 dB -22.39 dBm
Peak
Log
16
dB/
1
0 R
Ml 52
33 FC
AR
Center 2.462 GHz Span 386 kHz
#Res BH 3 kHz #VBH 18 kHz #5weep 106 5 (1601 pts)
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2.1033 (b) (7) Equipment Photographs

To be filed as a separate attachment.

End Of Report

96



